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ITEM PART NO. DESCRIPTION QTY NOTE
001 242042-0 Olajtartaly-sapka 5014/16NB 1
002 265926-5 Onmetszo csavar M4x16 5 4
003 159117-7 Fogaskerékhaz-fedél 5014 5016 1
004 150272-8 Olajtartaly tomlovel 5014/5016 1
005 265928-1 Imbuszcsavar M8 5014 5016 1
006 911126-2 Trapézfeju csavar M4x16 5500S 2
007 231780-9 Visszah(z6 rugé 5 5014 5016 1
008 316118-0 Rudas vezeték tartdszerkezete 1
009 265927-3 Imbuszcsavar M6 5014 5016 1
010 423194-8 TOomités 5014 5016 1
011  150155-2 PROTECTOR COMPLETE 1
012 911211-1 Trapézfeju csavar M5x12 911211 2
013 253726-5 Lapos Alatét 6 5000SBR 1
014 251208-1 Trapéazfeju csavar M5x35 5014 5 1
015 168248-1 GUIDE BAR 1
016 150141-3 Lanc-burkolat, komplett 5014 5 1
017 941201-0 Lapos Alatét 8 941201-0* 1
018 921456-3 Hatlapfeju csavar M8x35 921456 1
019 325549-2 Lancfeszito 5014B/NB, 5016B/* 1
020 151321-4 Fékkar, komplett, nagy 5014 50 1
021 231468-1 Nyomorugé 8 5014 5016 1
022 343589-8 Fék 5014 5016 1
023 856368-0 NAME PLATE 5016 1
024  265932-0 Onmetszo csavar M4x35 5 8
025 182228-3 Motorhaz-készlet 5014 5016 1
INC. 74
026 414366-6 Elulso foganty( 5014 5016 1
027 211031-6 #Goly6scsapagy 608LLB 1
028 961056-7 Seeger-gyuru S-16 961056-7 1
029 254032-1 Ek 5 2404/5800BR/SR2300 1
030 256192-5 Csapszeg 6 (256192-5) 5014 1
031 322266-5 Tengely 5014 5016 1
032 221773-4 #Fogaskerék 50 5014 5016 1
033 211251-2 Golyéscsapagy 6003LLB 211251-2 1
034  231466-5 Nyomoérugé 4 5014 5016 1
035 256191-7 Csapszeg 5 5014 5016 1
036 267065-7 Lapos Alatét 12 5014 5016 1
037 152353-4 Fogasdob, komplett 5014/5016 1
038 252220-4 Anyacsavar M10 5014 5016 1
039 911233-1 Trapézfeju csavar M5x20 911233 1
040 414377-1 Favéka 5014 5016 1
041  231400-5 Nyomorugdé 3 (Uj) 5014NB/5016NB 1
042 216001-0 Acélgolyé 3,5 216001-0* 1
043 213015-0 ORING 3 1
044  414379-7 Szivattyhaz 5014 5016 1
045  231465-7 Nyomoérugé 2 5014 5016 1
046  213014-2 O-gyuru 3 5014/5016/4191DWA 1
047  213014-2 O-gyuru 3 5014/5016/4191DWA 1
048  322264-9 Buvardugattyd 5014 5016 1
049 216001-0 Acélgolyé 3,5 216001-0* 1
050 911248-8 Trapézfeju csavar M5x28 911248 1
051 322265-7 Lancfogé csap 5014 5016 1
052 961011-9 Zarégyuru E-4 9611011-9 1
053  343590-3 Csapos billentyu 5014 5016 1
054 256660-8 Csapszeg 5 5014 5016 1
055 159094-3 Attételhaz, komplett 5014 5016 1
056 665500-3 POWER SUPPLY CORD 1.00-2-0.4 1
1

057

682505-8

Kéabelvédo 10-90*
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058 687001-1 Kéabel-fesziiltségmentesito 6870 1
059 911133-5 Trapézfeju csavar M4x18 911133 2
060 645105-5 Zajszuro kondenzator 645105-5* 1
061 651252-2 Kapcsolé SGES215C 1911B/N1923 1
062 414587-0 Fogantyuburkolat 5014 5016 1
063  265925-7 Onmetszo csavar M4x20 6 4
064 211066-7 Golyéscsapagy 6200LLB 211066-7 1
065 241846-7 FAN 80 1
066 516008-9 Forgérész 220V 5014/5016 1
INC. 64,65,67
067 211031-6 #Golyoscsapagy 608LLB 1
068 634068-0 Allorész 220V 5014/5016 1
069 632097-7 Szénkefetart6-haz, komplett 50 1
070 191928-4 Szénkefe CB-403 1
071 911143-2 Trapézfeju csavar M4x22 911143 1
072 911128-8 Trapézfeju csavar M4x16 911128 2
073 911273-9 Trapézfeju csavar M5x50 911273 4
074  182228-3 Motorh&z-készlet 5014 5016 1
INC. 25
AO1  414537-5 GUIDE BAR CASE 1
AO02 782212-4 SOCKET WRENCH 13 1
A03  242012-9 NOZZLE 1
A04  182229-1 OIL SUPPLY 100 cc 1
INC. AO3
AO5  744003-1 FILE 4 1
AO6  783002-8 (+) SCREWDRIVER 2 1
A07  791140-2 CHAIN BLADE 16 1
EO1 158024-1 * Kabeltart6 horog sévénynyiré o 1
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